e
O
(Y
(D)
_=
&
)
i
e
(<D
O
QD
I
| —
— |
[«D)
i
=S
o
W
<
S~~~
=
|
— |
o
p—
>N
| -
[
—
£
(a®]
J
(Y

Parts - Pieces

Vac Head Assembly (22004)
Téte de I'aspirateur (22004)

20203— *

20031— = g ——— 20304
20484

21041 —g o ) 22313

) 20005

9 25017

- )
® 20031——=
26485E—1
20070 —————— @

20094

22196

20018

o—— 21433

20093

21829———

Vac Lid Adaptor Kit (20452)
Adapteur pour couvert de I’aspirateur (20452)

22326

Vac Cable Assembly (25019)
Cable de I'aspirateur (25019)

[20489

21082
/_

20490—/

Filters / Filtres

Hose Assembly / Boyau -1 1/2” x 10’ (29006)

/ 26227

7 M T - (N 26104

26113

20 Gal Tank & Dolly Assembly (26246)
Réservoir 20L et chariot (26246)

20 Gal Tank Assembly/ Réservoir 20L (26247)

20076 — 26106

26248 —

20292—/;1@9\0

20642~ 20148

\—/5/26232

Dolly Assembly XL12 / XL18 / PC-3 (26260)
Chariot XL12 / XL18 / PC-3 (26260)

o\
_— 26249
20060
26265

3063
04112

126245
-——01202
01194



Vac Lid Adaptor Kit / Adapteur pour couvert de
I'aspirateur (20452)

Part N. Description Quantity
20018 8-32"x 1/2" Socket Screw 5
22326 Motor Mount Gasket 1
20265 Wet Shut-off Gasket 1
20450 Float Cast 1
20451 Float Shut-off 1
21433 8/32" Nylon Lock Nut 9
21841 Vac Lid 1
Hose Assembly / Boyau (29006)
Part N. Description Quantity
26104 Inlet Swivel Nut 1
26113 Hose Cuff-1 1/2" 1
26227 Hose-11/2"x10' 1

20 Gal Tank & Dolly Assembly (26246)
Réservoir 20L et chariot (26246)

20 Gal Tank Assembly / Réservoir 20L (26247)

Part N. Description Quantity
20076 Inlet Air Deflector 1
20148 624 x 1/2" Rivet 6
20292 Brass Washer 8
20642 Cover Coated Clamp 2
26106 Inlet Air Deflector Modified 1
26232 Drain Plug Assembly 1
26248 20 Gal Tank 1

Dolly Assembly / Chariot XL12 / XL18 / PC-3 (26260)

Part N. Description Quantity
01194 1/4" X 20 Hex Nut 3
01202 1/4" Washer 3
02965 Caster Socket 2
03063 1/2" Nylon Washer 4
04112 Axle End Cap 2
20027 3" Caster 2
20060 1/2" Tension Washer 2
26245 1/4" x 3/4" Carriage Bolt 3
26249 Dolly Frame XL12 / XL18/ 90P 1
26265 10" Grey Wheel 2

Vac Head Assembly / Téte de I'aspirateur (22004)

Part N. Description Quantity
04175 Female Connector 2
20005 Screen Plug 1
20018 8-32" x 1/2" Socket Screw 9
20031 Lock Washer 1
20063 8/32" X 1/4" Socket Screw 5
20070 Shroud Gasket 1
20093 Shroud Filter 1
20094 Motor Cover Gasket 1
20127 8/32" X 1" Socket Screw 2
20203 8/32" Hex Nut 2
20265 Wet Shut-off Gasket 1
20304 Vac Handle 1
20450 Float Cast 1
20451 Float Shut-off 1
20484 Cord Grip 2
21040 Switch Guard 1
21041 Bending Guard Nut 1
21433 8/32" Nylon Lock Nut 9
21829 Medium Bi-Pass Motor 1
21841 Vac Lid 1
22196 Shroud Filter 1
22310 Medium Bi-Pass Vac Gasket 1
22313 #10 X 3/8" Phillips Screw 2
22326 Motor Mount Gasket

22362 Motor Cover 1
22374 Shroud Gasket Complete 1
25017 Vac Switch 1
25019 Vac Cable Assembly 50°/15.24M 1
26032 Screw 1"x10/16" PHS 4
26040 Wire Assembly Ground 1
26485E-1 | Motor Plate 1
21760 Carbon Brush Kit 1

Vac Cable Assembly / Cable de I'aspirateur (25019)

Part N. Description Quantity
20489 Bushing 1
20490 Bending Guard 1
21082 Cord Grip 1
26050 Cable 50'/ 15.24M 1




Parts - Pieces

Vac Head Assembly (22004) Filters / Filtres
Téte de l'aspirateur (22004)
20051— = S
: —=_
21041 0, \ —————a2s
- 20005
25017
22362 20127
21040

* 26032
® 20031——=

264851 26040
20070 ———— @ /

20515

22196
20018

o——21433
22310

20093

20281

Vac Cable Assembly (25019)
Cable de I'aspirateur (25019)

[20489

21082
/_

21829———

Vac Lid Adaptor Kit (20452) 20490 /
Adapteur pour couvert de I'aspirateur (20452)

22326

g
U
(R
S
=}
(D)
i ']
S
o
(¥9]
IO
-
QD
7S]
[t
S~~~
-
o
QD
1
S
]
o
U
(T




Vac Lid Adaptor Kit / Adapteur pour couvert de
I'aspirateur (20452)

Vac Head Assembly / Téte de I'aspirateur (22004)

Part N. Description Quantity
20018 8-32"x 1/2" Socket Screw 5
22326 Motor Mount Gasket 1
20265 Wet Shut-off Gasket 1
20450 Float Cast 1
20451 Float Shut-off 1
21433 8/32" Nylon Lock Nut 9
21841 Vac Lid 1
Filters / Filtres
Part N. Description Quantity
20281 Large Wet Vac Filter 1
20515 Large Dry Vac Filter 1
26132 Agitator Ring 1

Vac Cable Assembly / Cable de I'aspirateur (25019)

Part N. Description Quantity
20489 Bushing 1
20490 Bending Guard 1
21082 Cord Grip 1
26050 Cable 50'/ 15.24M 1

Part N. Description Quantity
04175 Female Connector 2
20005 Screen Plug 1
20018 8-32"x 1/2" Socket Screw 9
20031 Lock Washer 1
20063 8/32" X 1/4" Socket Screw 5
20070 Shroud Gasket 1
20093 Shroud Filter 1
20094 Motor Cover Gasket 1
20127 8/32" X 1" Socket Screw 2
20203 8/32" Hex Nut 2
20265 Wet Shut-off Gasket 1
20304 Vac Handle 1
20450 Float Cast 1
20451 Float Shut-off 1
20484 Cord Grip 2
21040 Switch Guard 1
21041 Bending Guard Nut 1
21433 8/32" Nylon Lock Nut 9
21829 Medium Bi-Pass Motor 1
21841 Vac Lid 1
22196 Shroud Filter 1
22310 Medium Bi-Pass Vac Gasket 1
22313 #10 X 3/8" Phillips Screw 2
22326 Motor Mount Gasket

22362 Motor Cover 1
22374 Shroud Gasket Complete 1
25017 Vac Switch 1
25019 Vac Cable Assembly 50°/15.24M 1
26032 Screw 1"x10/16" PHS 4
26040 Wire Assembly Ground 1
26485E-1 | Motor Plate 1
21760 Carbon Brush Kit 1

11





